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H/7{5 8 Company information

KERREEE) P AR A E SCUD(Fujian)Electronics Co_Ltd. ]
WA E RN D RXITER K 98 5 (HHRBRKK) (BH5H: fMTTLREK
T AT 5B UM LR B 135 % 243 ) ) No.98 Jiangbin East Avenue,Mawei
Consignor District,Fuzhou,Fujian,China(inside Pilot Free Trade Zone)(business area: No.135,
Rujiang East Road, Mawei District, Fuzhou, Fujian,China)
059163158888 Ella.Wang@scudgroup.com www.scud.cn
CBREER AT AR 2 ] SCUD(Fujian)Electronics Co.,Ltd. _ B
WLERMN TG EXITER A 98 5 (HRRBKXA) (ZEHF: BHTIRER
PR SR UMLK B 135 5 243 # ) ) No.98Jiangbin East AvenueMawei
Manufactirer District.Fuzhou,Fujian.China(inside Pilot Free Trade Zone)(business area: No. 135,
Rujiang East Road, Mawei District, Fuzhou. Fujian,China)
059163158888 Ella.Wang(@scudgroup.com www.scud.cn
LA TR MATHL 22 v] - Shanghai Institute of Chemical Industry Testing Co., L.
3% B L iR IX Z IR 4R IR 345 %5, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765355 battery(@ghs.cn www.ghs.cn
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; ppearance . :
aluminum-plastics shell
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Original test report No. 1121120364 Date of test report AEED-11
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Test standard

NATIONS Manual of Tests and Criteria 38.3 ST/SG/AC.10/11/Rev.7
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FE & B F Sample Picture

MOTOROLA §% B MODEL ND40
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RECHARGEABLE LITHIUM ION POLYMER BATTERY
BATERIA DE POLIMERO DE ION DE LITIO
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st MR AT TG B (RIS FIARET ) ST/SG/AC.10/11/Rev.7 38.3 FRAEEER . The
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: Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3
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